J29214 and J39427
SIDE BAR FOR VW T5 10+(LWB/SWB)

AN

@)

—

_ COMPONENTSLIST

1: 2. 8.4 8. 7. 8. 8- 117, e o ~ COMPONENTS QTY.

. 1 Side Bars
0. | ‘

Front Brackets

Rear Brackets

Threaded Plates

2

3

4

5 M8 Spring Washers
6 M8 Washers
7

8

9

M10 Spring Washers
M8 Nuts
9 4+« | M10 Screw

A |00 |~ 0| | |[MN NN

10 M10 Washers

i d Lock 8

** Please not the item 9 - M10 Bolts have been replace with
a Nut and Stud (With allen key holding end)

£

IMPORTANT:

» This product must be installed exactly as specified in these instructions. Failure to do so may result in improper fit and/or inadequate tension.
i

1/5



pcave
Typewritten text
Please not the item 9 - M10 Bolts have been replace with 
a Nut and Stud (With allen key holding end)

pcave
Typewritten text
J29214 and J39427

pcave
Typewritten text
**

pcave
Typewritten text
**


. il TS B R
wf ! colwzion |wn e e e | =
! A% b Pmadt e el o e M
. | — oy s
wad gt ¥ . .
== =25 |~|7 |Bl2 =2 =]~
w el | b oo -
=l (12 12 i ls g
= =|E |2 =
- N o
o | = | | = w
S5 P b= P i
Zolbl o o Py Gy B L
= 2N Bl Pl
P — ——
— P | =
' b2 bl ol b
= il o il 938
o o
= — TR § T
# --"_-f:—‘
i e | [ o RO | —]
St
—
o
™o
—
‘ e
. —
—
l oo
—
b
& & =
L
=
oo
A
«
— b
o

3Y] J0 $01743SUL 12} B 80[) —

s1sse(d epIsal Jeg pajealiy)

2/5

INSTRUCTIONS




FRONT BRACKET i REAR BRACKET

SPLASH SHIELD

THREADED

PLATE

4.Remove the rubber caps “D” from the sill rail in the chassis from the front and rear of the vehicle which align with the holes in the mounting brackets.

5. Once the rubber caps are removed. Insert the threaded plates “E” inside holes on the chassis so its threaded ends are exposed. Do this for the

front and rear. Once installed, slide the lock into the threaded piate in the threaded section as shown. This is to stop the threaded plate from being
pushed inside the chassis.

3/5



FRONT BRACKET

-

M8 WASHERS
M8 SPRING WASHERS
M8 NUTS

M8 WASHERS
M8 SPRING WASHERS
M8 NUTS

6. Place front bracket on the thread plates so its threaded ends extends 7 Place rear bracket on the thread plates so its threaded ends extends

through the bracket and secure with M8 washers, M8 spring washers through the bracket and secure with M8 spring washers, M8 washers and M8

nuts . and M8 nuts.

NG
J——

A \

FRONT BRACKET REAR BRACKET «é -~ JET R e

BRACKET

M10 WASHER
M10 SPRING WASHER

10 Screw

e AT I L S T T T T

8. Hold the Side Bar into position and attach using M10 screws,

M10 washers, and spring washers. Tighten all bolts fixing bracket to vehicle, then finish by tightening the bolts holding the side bar to the brackets using

the following torque settings as a guide.

SPANNER / SOCKET
THREAD SIZE TORQUE SETTING
SIZE
M8 20Nm 10mm
M10 41Nm 17mm

4/5



FRONT SPLASH —
SHIELD

FOR SHORT
WHEEL BASE

REAR SPLASH —
SHIELD

450mm

FRONT SPLASH —
SHIELD

FOR LONG
WHEEL BASE

120mm

REAR SPLASH —
SHIELD

195mm

1 0 Before re-installing splash shields, it is necessary to remove some material from the splash shields to allow clearance for the M8 nuts on the

mounting brackets. On the front splash shield, from the front edge measure along 180mm (SWB) and make a cut 25mm deep. Make another cut a
further 30mm from this cut, also 25mm deep and remove the section of material.
(S WB) and repeat the procedure for removing another section of material, 25mm x 30mm. On the rear splash shield, from the back edge measure
along 120mm (SWB) and make a cut 25mm deep. Make another cut a further 30mm from this cut, also 25mm deep and remove the section of

material. Then take another measurement from the back edge of 450mm (SWB) and repeat the procedure for removing another section of material,

25mm x 30mm. Apply these principles for long wheel base with the correct measurements.

Clean Side Bars with a mild

- Do not use abrasive cleaners. detergent and water solution.

Then take another measurement from the front edge of 480mm






